

ALADDIN SCIENTIFIC CORPORATION
14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-05-11 13:52:49
Date of Next Testing: 2028-04-30 13:52:49
Product Name: **Poly(ethylene-co-vinyl acetate)(PEVA)**
CAS Number: 24937-78-8
Specifications & Purity: vinyl acetate 32 wt. %,melt index 43 g/10 min(190°C/2.16kg)
Lot #: E2608577
SKU #: **P101485**
Version: **0**
Analysis #: **698683**
Storage Temperature: Room temperature

Parameter	Limit Values	Result
Melt Index(190°C/2.16 kg)	42-44 (g/10min)	43.00000 g/10min
Vinyl Acetate	31-33 (%)	32.00000 %
Appearance (P101485)	colorless beads or pellets	colorless beads or pellets
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager